PARTS LIST

2022.03.28




TABLE OF CONTENTS

Gehaduse Komplett . ... . 1
Chassis SYsStem . ... 4
Decal system .. ... . .. 6
Electrical system . .. ... .. 8
KISSENANTRIEB SYSTEM . ... . 10
Steering System . .. ... . 13
Wiring diagram . ... .. 16
Options and aCCeSSOMIES . .. ... ... .. 18
56314313 - Headlight Kit. . ... .. . 20
56314312/56422162 - Seat Belt Kit. . ... ... ... . . . . .. 22
56422083 - Active Dust Control Kits .. ... . ... . . 24
56422156 / 56422186 - Onboard Charger Kits........... .. ... .. ...................... 26
56422148 - Trash Can Holder Kit. . ... ... .. . . . . . 28
56422175 - Spring Replacement Kit. . .. ... .. .. ... . 30
56422098 - Beacon Kit. . ... ... . .. . 32

56383240 SEAT KIT .. 34



2017.11.02

Gehause Komplett

UHR 70-1700

2018.08.30

=
(7]
o
R=]
[<F]
o

b=
f==l
r.y
&




Gehause Komplett 2017.11.02
UHR 70-1700 2018.08.30

Pos. Artikel-Nr. Menge |Variante Notes

1 56001939 4 Flachdichtung 5/16

2 56002043 2 Schraube 10-24 x 38

3 56002066 4 Schraube

4 56002098 15 Scheibe SAE 1/4

5 56002145 7 Schraube 1/4 20x .50

6 56002171 1 Schraube 10-24

7 56002667 4 Schraube 5/16-18 X.75

8 56002674 1 SCR PAN HD PHIL 10-24X1.0

9 56002832 1 6-Kt Mutter Nylon

10 56003119 5 SCR PAN PHIL SS 1/4 20 X .50.

11 56002221 4 SCR HEX HD 5/16-18 X 1.00

12 56003268 2 Ring

13 56003358 1 Schraube HEX M6x25,0

14 56003403 2 Mutter M6 x 1.00

15 56003428 1 Schraube M6 1.00 x 75mm

16 56009030 2 Schraube 10-2

17 56009060 3 SCHEIBE-U [1]

18 56009122 4 Unterlegscheibe

19 56003263 2 "Nylonstift 0.25""

20 56249946 2 INSERT BRASS FL150S

21 56261421 1 Plug Pipe (SH460)

22 56394342 1 SEAT-MID BACK-11.25IN MOUNT [2]

23 56314037 1 Torsionsfeder

24 1 Bracket, Foot Pedal NOTE 3 - Not available [3]

25 1 Foot Pedal NOTE 3 - Not available [3]

26 56314176 1 Abdeckung f. FuBpedal

27 56380439 1 BUSHING

28 56314608 1 CLAMP CABLE

29 56323277 2 CLAMP CORD

30 56324505 1 BEARING FLANGE .376E00201

31 56368989 1 BUSHING .25x.37x.30

32 56409378 1 SPACER,NYLON/ABSTANDS-

33 56409471 1 Hebel PotetiometerBR 700

34 56409610 1 Hebel

35 56412094 1 Fahrpotigehduse zu BR 700

36 56412331 1 Potiseil

37 56422029 1 COVER ELECTRICAL COMPARTMENT

38 56422056 1 BODY MAIN

39 56422067 1 COVER BATTERY COMPARTMENT

40 56422073 1 Befestigungsflache

41 56422080 1 Strebe

42 56422082 1 COVER SPINDLE

43 56454740 1 Potentiometer 5K [4]

44 56478246 3 CABLE TIE_E00549 RE438BA

45 56478523 6 Kabelbinder

46 56756318 2 LAGER

47 7-82-00050 1 Sitzschalter BR 1300 S

48 7-13-07096 1 CLAMP-ADJUSTABLE

49 56001972 2 SCR FLT PHIL 1/4-20 X 1.50

50 56422165 1 BRACKET CONNECTOR [5]

51 56009204 2 SCR, BUTT SOC 1/4-20X.50

52 56314119 2 SPACER BATTERY

53 56002708 2 Stopmutter 1/4-20

54 56002674 2 SCR PAN HD PHIL 10-24X1.0

55 56314155 2 Kabelklemme

56 56163872 2 BUSHING .25X.37X.16PM6H

57 56413421 1 Gaspedal [6]

58 56003268 1 Ring [7]

59 56002098 1 Scheibe SAE 1/4 [7]




Gehause Komplett 2017.11.02
UHR 70-1700 2018.08.30
Pos. Artikel-Nr. Menge |Variante Notes
60 56009025 1 WASHER, FLT [7]
61 56380438 2 SPACER SPRING [7]
62 56380440 1 BUSHING M6 X .375 X .295 [7]
63 56002063 1 "U-Scheibe 3/8"" [7]
64 56002708 1 Stopmutter 1/4-20 [7]
Part Notes:
[1] - Qty of 5 after SN 2054896
[2] - Order Seat Kit 56383240 when replacing the Seat.
[3] - If you need to replace either of these items please order Pedal Assembly
56413421.
(4] - (R1)
[5] - SEE P12017-002
[6] - These parts are only used after serial number 2054895. (ITEMS 8-9, 13-17, 23-27, 30, 33-36, 43, 46 58-62)

[71

- These parts are only used after serial number 2054895.




2017.11.02

Chassis system

UHR 70-1700

2018.04.03




Chassis system 2017.11.02
UHR 70-1700 2018.04.03
Pos. Artikel-Nr. Menge |Variante Notes
1 56422177 2 BUSHING M12 X .625 X .535
2 56412209 1 Zugose f. BR 700
3 56009017 2 WSH FLT HARDEN 516x938x75
4 56002022 3 U-Scheibe
5 56001836 1 Schraube 1/4-20x0.62
6 56002131 1 SCR SOC HD 5/16-18 X 1.25
7 56002826 1 NUT HEX NYLOC THIN 5/16-1
8 56002840 1 Nut 1/4 20
9 56003040 4 Schraube HEX LOC3/8-16*62
10 56003220 1 Schraube
11 56002395 4 Schraube, FLT-PHIL 5/16
12 56003415 2 Schraube HEX 1.75x35mm
13 56003442 2 SCR HEX LOC M10-1.50X20MM
14 56003738 4 SCR FLT SOC M10-1.50X25MM
15 56009030 1 Schraube 10-2
16 56002861 1 Mutter
17 56009122 1 Unterlegscheibe
18 56158143 1 Lagerschale
19 56158151 1 Kegelrollenlager
20 56171081 1 Simmenring
21 56314032 1 Lagerblock
22 56314116 1 Platte f. Steuerung
23 56382693 2 Rad [1]
23 56412243 1 Kugellager 6005-2RS [2]
24 56320595 1 BUECHSE
25 56367117 2 Scheibe Stahl
26 56378380 1 Kugellager 0.9843
27 56420160 2 Hilse BR 800
28 56422020 1 CHASSIS WELDMENT
29 56504481 1 Gehause fiir Getriebe [3]
29 56422047 1 Fahrmotor m. Rad [4]
29 56422173 1 BRAKE ELECTROMAGNETIC [3]
29 56380310 1 KIT BRAKE LEVER [3]
29 56422150 1 Antriebsrad ohne Motor [3]
29 56422151 1 REPLACEMENT MOTOR WHEEL DRIVE [5]
29 56504482 1 COVER DRIVE MOTOR [3]
29 56422172 1 TIRE [3]
29 56422152 1 KIT WHEEL DRIVE BRUSHES [3]
29 56422174 1 TIRE PULLER KIT [3]
30 56422060 1 SPINDLE WELDMENT
31 56422078 1 Arretierung f. Bi-Deck
32 56486112 1 Kabelklammer
Part Notes:
[1] - TSB-FC-2015-033 Various machines rear wheel hub crackingand DE TSB-FC-2015-033 BR755 855 850 1050 Scrubtec R6 Nabe
Hinterrad reisst
[2] - Not shown
(2 per wheel)
[3] - Not shown
[4] - M
[5] - Not shown

SEE PI12017-002




Decal system 2017.11.02
UHR 70-1700 2016.11.02




Decal system 2017.11.02
UHR 70-1700 2016.11.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56014450 1 DECAL PATENT

2 56014601 1 DECAL, CAUTION

3 56015242 1 DECAL-BATTERY WIRING

4 56016348 1 Klebefolie, Logo

5 56016421 1 Logo N-A

6 56015288 2 DECAL UHR 70-1700

7 56015296 1 DECAL CIRCUIT BREAKER

8 56016146 1 DECAL EMERGENCY DISC.

9 56016731 1 Aufkleber Nilfisk




2017.11.02

Electrical system

UHR 70-1700

2016.11.02




Electrical system 2017.11.02

UHR 70-1700 2016.11.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56009020 2 Stiftschraube 1/4-20x.88
2 56009203 1 STUD, 1/4-20X1.31
3 56395450 1 Relais BR 1000 [1]
4 56407130 1 Schalter(Notunterbrecher) [2]
5 56409485 5 CABLE ASSY.1 X 15.00 [3]
6 56412089 1 FUSE 150 AMP [4]
7 56412177 1 Horn RiickfahralarmBR 1100S [5]
8 56469858 3 INSULATED STANDOFF
9 56002145 4 Schraube 1/4 20x .50
10 56002146 2 SCR PAN PHIL 8-32 X .62
11 56002708 3 Stopmutter 1/4-20
12 56002840 4 Nut 1/4 20
13 56009063 1 SCR HEX THD FORM 10-24X .25
14 56009206 2 Schraube TRUSS PHIL BLK
15 56160512 2 STRAIN RELIEF .600 V121
16 56303299 1 Uberlastungsschutz 40 Amp [6]
17 56315255 1 CIRCUIT BREAKER 5 AMP [7]
18 56372673 12 BOOT, BATTERY POST [3]
19 56422070 1 PANEL ELECTRICAL
20 56422190 1 CONTROL BOX ASSEMBLY [8]
21 56422107 1 1/0 PANEL ASSEMBLY
21 146 2887 000 1 Schlussel (2 Stiick) [9]
21 9100001354 1 Schllsselschalter komplett [10]
22 56422114 1 Geschwindigkeitskontrolle [11]
23 56422115 1 HARNESS MAIN [3]
24 56422116 1 HARNESS TRACTION [3]
25 56422117 1 CONNECTOR ASSEMBLY
26 56422118 1 CONNECTOR ASSEMBLY
27 56422129 1 CABLE ASM RED 4-1 [3]
28 56422130 1 CABLE ASM RED 4-2 [3]
29 56422159 1 BUSHING OPEN/CLOSED 1.25
Part Notes:
[1] - (K1/Pad Motor)
[2] - (S10)
[3] - (Not Shown)
[4] - (F1)
(5] - (HY)
[6] - (CB2/Wheel Drive)
[7] - (CB1/Control Circuit)
[8] - TSB-FC-2016-267 UHR70 Pad not relowering
DE TSB-FC-2016-267 UHR70-1700 Pad senkt sich nicht ab
Control Box Assembly 56422100 is obsolete and replaced by 56422182 as of serial number 2062974. Control Box Assembly 56422182
is obsolete and
replaced by 56422190 as of serial number 400011163.
[9] - Setof 2 - Not shown
[10] - (81)- Not shown
[11] - (A1)TSB US 2008-991. Drive wheel slippage



2017.11.02

KISSENANTRIEB SYSTEM

UHR 70-1700

2016.11.02

10



KISSENANTRIEB SYSTEM 2017.11.02
UHR 70-1700 2016.11.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56001854 2 SCHRAUBE HEX HD1/4-20X.50

2 56009017 6 WSH FLT HARDEN 516x938x75

3 56002063 4 "U-Scheibe 3/8""

4 56001832 1 SCR FLT PHIL 1/4-20 X 1.00

5 56002098 2 Scheibe SAE 1/4

6 56002708 1 Stopmutter 1/4-20

7 56002826 4 NUT HEX NYLOC THIN 5/16-1

8 56002840 1 Nut 1/4 20

9 56002947 3 SCR HEX HD LOC 3/8-18 X 1

10 56002948 1 Schraube 1/4-20 X .75

11 56002956 1 Schraube HEX LOC 5/16-18

12 56003023 4 SCR HEX LOC 3/8-16 X .50

13 56003262 2 Ring

14 56003312 6 Stoppmutter M12 1.75

15 56003406 2 Mutter HEX NYL LOC

16 56003409 4 NUT HEX M10-1.5

17 56003415 6 Schraube HEX 1.75x35mm

18 56003422 1 SCR HEX THD TO HD M10-1.5X70MM

19 56003719 2 WSH FLT NYLON .760X1.42X.10

20 56003731 1 SCR CARR.THD TO HDM10-1.5 X 80

21 56009002 4 UNTERLEGSCHEIBE, FLACH

22 56009003 2 Unterlagsscheibe

23 56009019 2 Schraube 1/4-20x.38

24 56009022 1 Scheibe-U

25 56009030 1 Schraube 10-2

26 56009033 4 Schraube 1/4-20X1 2HP 5

27 56009057 1 WSHFLTHARD.344x1.000x

28 56009195 6 WSH FLT .406X 1.250X .164

29 56100084 4 BEARING FLANGE E00201

30 56104760 1 Mutter zu BR 700C

31 56422176 2 BUSHING M12 X .625 X .440

32 56422178 4 BUSHING M12 X .625 X .307

33 56422179 2 CYLINDER GAS [1]
33 56385238 2 Zylinderhaube f.BHS7014 [2]
33 56391185 1 Staubbeutel, VPE 6 [3]
35 56393303 1 Antrieb [4]
36 56407199 1 Compression Spring [5]
36 56422180 1 SPRING COMPRESSION [6]
37 56409769 1 CLIP WEATHER PACK

38 56420019 1 Mutter arretierung

39 56420020 1 Mutter arretierung

40 56420024 1 Absaugring

41 56420160 2 Hilse BR 800

42 56422030 1 Motor [7]
42 56422153 1 KIT PAD DRIVE BRUSH AND SPRING [8]
43 56422095 1 PAD RETAINER [3]
43 56422187 1 Padhalter

44 56422036 1 LINKAGE WELDMENT

45 56422039 1 BRACKET ADJUSTABLE [9]
46 56422041 1 BAR LINKAGE

47 56422042 1 LINKAGE ARM WELDMENT

48 56422046 1 SHAFT PIVOT

49 56422084 1 Federgehause

50 56422126 1 SENSOR PROXIMITY [10]
51 56422132 1 SHROUD WELDMENT

52 56422137 1 PAD COVER

53 56422141 1 SHROUD DUST ASSEMBLY

54 56422144 1 STRAP RETAINING

55 56422147 1 WELDMENT MOUNT

11




KISSENANTRIEB SYSTEM 2017.11.02
UHR 70-1700 2016.11.02
Pos. Artikel-Nr. Menge |Variante Notes
56 1 Intentionally Omitted
57 56422157 1 BAR LINKAGE
58 56422175 1 Federkit [11]
OP 56420163 1 PAD 27 NATURAL CS/5EA [12]
OP 56422149 1 KIT LINKAGE BUSHINGS & HARDWAR [13]
OP 56420162 1 PAD 27 TOPLINE CS/5EA [12]
Part Notes:
[1] After SN 2062973
TSB-FC-2015-027 - UHR 70-1700 - Decks not re-lowering
[2] Before SN 2062973
TSB-FC-2015-027 - UHR 70-1700 - Decks not re-lowering
[3] Not shown
[4] (M3)
[5] Before SN 2062973
[6] After SN 2062973
[7] M2
TSB-FC-2016-257 UHR70-1700 pad pressure
DE TSB-FC-2016-257 UHR70-1700 Anpressdruck
[8] Not shown
SEE PI12017-002
[9] TSB US 2008-990. Deck leveling
[10] S3
[11] Optional, Not included
[12] Optional, Not included
COMPLEXITY REDUCTION
[13] (2, 14, 16-19, 29, 31, 32, 41 & 48)(1, 3, 12 & 27 ON CHASSIS SYSTEM) Optional, Not included

12




2018.05.03
2018.05.04

Steering system

UHR 70-1700

13



Steering system 2018.05.03
UHR 70-1700 2018.05.04
Pos. Artikel-Nr. Menge |Variante Notes
1 56001939 2 Flachdichtung 5/16
2 56001958 2 SCR SOC SET 3/8-16 X .50
3 56002063 4 "U-Scheibe 3/8"""
4 56440817 1 "Knopf 1.00 x 1/4 ""
4 56414088 1 KNOB-TILT WHEEL [1]
5 56002086 2 Madenschraube [2]
6 56002155 1 SCR HEX 1/4-20 X .75 [3]
8 56002840 2 Nut 1/4 20 [3]
9 56002843 1 NUT HEX NYL LOC-THIN1/2-1
10 56002930 2 Madenschraube BR 1300 S
11 56003179 2 Schraube HEX THD/HD M8-1, [3]
12 56003186 4 Schrauben
13 56003228 4 KEY, WDF 606
14 56003268 2 Ring [3]
15 56002228 1 Unterlagsscheibe
16 56003389 2 MutterHEX NYL LOC M8-1.25
17 56003403 1 Mutter M6 x 1.00 [3]
18 56009126 8 Schraube 1/4-20 x75
19 56001879 1 U-SCHEIBEN
20 56245008 1 Feder ext. [3]
21 56302164 2 Nylonbiichse [3]
22 56320595 2 BUECHSE
23 56367095 2 Ring zu 5015B [2]
25 56412198 1 Lenkkette
27 56420059 1 Lenkstange, oben
28 56454081 1 Kreuzgelenk zu 5015B
29 56471148 1 Zahnrad
30 56497306 1 Lenkrad cu CR 1300
31 56497560 1 Adapter
32 56497308 1 Verschalung Lenkwelle
33 56497543 1 CAP
34 56003155 1 Schraube HEX M6 1.0x12mm [3]
35 56314877 1 Halterung f. Saule [3]
36 56314093 1 STEERING COLUMN [3]
37 56314094 1 Stange f. Steuerung [3]
38 56314148 1 Lagerscheibe Nylon [3]
39 56422048 1 SHAFT LOWER STEERING
40 56314295 1 Abdeckung f. Lenksaule,
41 56314296 1 Verkleidung Lenksaule,
42 56900041 1 Hilse
43 56250414 2 Bearing Flange/Lager [4]
44 56413657 1 Lenksaule BR600S-850S [5]
45 56384447 1 STEERING UPGRADE KIT [6]
45 56414084 1 LOWER COLUMN WELDMENT
46 56305072 1 Zugfeder [6]
46 56112054 1 Feder
47 56413658 1 Verzahnung [6]
47 56414075 1 RATCHET-STEERING COLUMN [7]
48 56002093 1 SCR HEX HD 1/4-20 X 1.00 [5]
49 56002840 1 Nut 1/4 20 [6]
49 56002866 1 Mutter HEX NYL LOC
50 56002933 2 LOC SCREW 1/4-20 X 3/8 [5]
51 56003145 2 Nut 1/4 20 [6]
51 56001884 1 Mutter 5/16 24
52 56003261 1 Ring [5]
53 56413211 2 Lagerflansche [5]
54 56003436 2 Schraube Hex HDss M8-1.25 [5]
55 56413664 1 Stange [6]
55 56414078 1 ROD-TILT WHEEL

14




Steering system 2018.05.03
UHR 70-1700 2018.05.04
Pos. Artikel-Nr. Menge |Variante Notes
56 56413661 1 Lenksperrung [6]
56 56414081 1 STEERING PAWL WELDMENT
Part Notes:
[1] - Used on machines built before November 2015.
[2] - Quantity of 3 after serial number 1000044512.
[3] - Used on machines built before serial number 1942960.
[4] - Quantity of 3 after serial number 1942960.
[5] - Used on machines built after serial number 1942959.
[6] - For machines built before November 2015 the Lower Column Weldment part number was 56413659 which is no longer available. To
replace order
Steering Upgrade Kit 56384447.
[7] - Install item 47 so that the ratchet teeth are facing the rear as shown in

the Item 47 inset (Correct Orientation).

15




Wiring diagram
UHR 70-1700

2017.11.02
2018.05.04

F1 BT1
RED RED
2 —1 i BLK
FUSE, 150 A. BATTERY, 36 VDC
Al CURTIS 1228 SPEED CONTROLLER
caz
¥}
RED 1 - 2 GRNMWHT

CIRCUIT BREAKER, 40 AMP

16

PLUG AG MALE
ON-BOARD
BATTERY CHARGER a
MOTOR, TRACTION
RED (OPTIONAL) BLK "
s10 s2 el
EMERGENCY STOP  SWITCH, SEAT REDMHT 21
i WEL 1.2 GRN BRAKE
WHTIORN
cB1 REDMMHT
13410 (Fi
RED 1 2 wel |vio 1 ™2 ;2 wkmioRn GRN mré:zm [REV) 336 | YELMHT
CIRCUIT BREAKER, § AMP SWITCH, KEY (BTATUS) J34 ORNBLK
&
WHTIORN | 3 5 (KEY 8W) (MODE) J2.2 | GRMBLK |
PINK
vin (SDA) J1-1 141 (3DA)
3484 (8CL) 412 |- ORNAWHT. a2 (8cL)
LPS 8 v) 1.3 [—BLUBLK HIWEV o oaNE)
| C D 2  WHTIBRN | 3» 4 iacc () (HORN 5W) J14 | BRN J4-4 (HORN 8W)
8PET LAMP, HEAD (8418
(oFToNAL) (PAD 5W) J1.6
LPs
vio 2 WHTBRN CONTROL BOX
LAMP, FLASHING
{OPTIONAL) (HORN +) J2.7
- (HORN 3 J24
'—g 2 GRABLK | )3 7 INTERLOGK B4 o
e VIOIBLK -
SWITCH, DECK INTERLOCK 1438 (INTERLOCK) (ACT 1) J242 |-WHTIRED = [! =
ORN/BLU e
(ACT 2) 426
K4 BLK ATOR
BLKWHT {8129
"D 2 k] (89 4210 2:::
COIL, RELAY BLUMWHT (B 438
421 +]
L 1 wENsE) sy | BLRMEL
K3 L
RED 1 2 RED TN BLK
L
MOTOR, PAD
E]
WHT RIS S ' BLK
SWSPST " E
s
L
MOTOR, DUST CONTROL VAC
{OPTIONAL)

56015612 REV.F




Wiring diagram 2017.11.02
UHR 70-1700 2018.05.04
Pos. Artikel-Nr. Menge |Variante Notes
00 56422115 1 HARNESS MAIN [1]
00 56409485 5 CABLE ASSY.1 X 15.00 [1]
00 56422116 1 HARNESS TRACTION [1]
A1 56422107 1 1/0 PANEL ASSEMBLY
A1 56422190 1 CONTROL BOX ASSEMBLY
A1l 56422114 1 Geschwindigkeitskontrolle [2]
CB1 56315255 1 CIRCUIT BREAKER 5 AMP [3]
CB2 56303299 1 Uberlastungsschutz 40 Amp [4]
F1 56412089 1 FUSE 150 AMP
H1 56412177 1 Horn RickfahralarmBR 1100S
K3 56395450 1 Relais BR 1000 [5]
LP5 56314313 1 Frontlicht [6]
LP6 56307166 1 Rundumleuchte [7]
M1 56422152 1 KIT WHEEL DRIVE BRUSHES [1]
M1 56422150 1 Antriebsrad ohne Motor [1]
M1 56422173 1 BRAKE ELECTROMAGNETIC [1]
M1 56504482 1 COVER DRIVE MOTOR [1]
M1 56380310 1 KIT BRAKE LEVER [1]
M1 56422047 1 Fahrmotor m. Rad
M1 56422151 1 REPLACEMENT MOTOR WHEEL DRIVE [8]
M1 56504481 1 Gehause fiir Getriebe [1]
M1 56422172 1 TIRE [1]
M2 56422030 1 Motor
M2 56422153 1 KIT PAD DRIVE BRUSH AND SPRING [8]
M3 56393303 1 Antrieb
M4 56422097 1 HIP VAC ASSEMBLY [9]
R1 56454740 1 Potentiometer 5K
S1 146 2887 000 1 Schliissel (2 Stiick) [10]
S1 9100001354 1 Schliisselschalter komplett [11]
S10 56407130 1 Schalter(Notunterbrecher)
S2 56409613 1 Schalter zu Sitz [12]
S3 56422126 1 SENSOR PROXIMITY
Part Notes:
[1] - Not shown
[2] - TSBUS2008-991
3 - (Control)
[4] - (Traction Drive)
[5] - (Pad Motor)
[6] - (Optional)

The optional Headlight 56385351 was 56409239. If replacing the old style 56409239 Headlight, order the Optional Headlight Kit

56314313. If replacing

the new style 56385351 headlight, order the 56385351 as a direct replacement.
[7] - (Optional)
[8] - Not shown

SEE PI1 2017-002
[9] - (Optional)

OUT PHASED BY END OF 2018 DUE TO CLARITY
[10] - Setof 2 - Not shown
[11] - (Main)
[12] - (Seat)

17




Options and accessories 2017.11.02
UHR 70-1700 2016.11.02

18



Options and accessories 2017.11.02
UHR 70-1700 2016.11.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56314313 1 Frontlicht

2 56397453 1 INDICATOR BATTERY LEVEL [1]
3 7-03-04249 1 Armlehne links [2]
4 56383188 1 ARM REST KIT R/H + L/H [3]
5 56314981 1 Befiillungssystem-Kit 36V

6 56422098 1 KIT BEACON

7 56422156 1 KIT ONBOARD CHARG 36V 25A 120V

8 56422186 1 KIT AGM ONBOARD CHARGER

9 56422083 1 Absaug-Set, aktiv [4]
10 56422162 1 Sicherheitsgurt

11 140 6554 010 1 Staubbeutel, VPE 5

12 140 6794 010 1 Vorfilter Motorschutz, rund [5]
13 140 6597 500 1 Abluftfilter, VPE 3

14 140 7160 010 1 HEPA-Filter [6]
15 140 6554 050 1 Papiertiite 10er Pack [7]
16 140 6908 000 1 Staubbeutel, Stoff

18 56383571 1 PROGRAMMER-USER

19 56383572 1 PROGRAMMER CABLE-MOLEX

20 56420163 1 PAD 27 NATURAL CS/5EA [8]
21 56420162 1 PAD 27 TOPLINE CS/5EA [8]
Part Notes:

[1] - NOT FOR SALE VIA EDC

[2] - (only for 8-69-00022, seat with steel seat pan)

[3] - (only for 56383187, seat with plastic seat pan)

[4] - OUTPHASE 2018 FOR CLARITY

[5] - STOCK COVERS GUARANTEE

[6] - PRUNED — NO REPLACEMENT

[71 - NO REPLACEMENT

[8] - COMPLEXITY REDUCTION

19




56314313 - Headlight Kit 2018.05.15
UHR 70-1700 2018.08.06

(14A) HARDWARE INCLU -
WITH HEADLlGH&“
{0\

A
k2 30\ ~=—— (148) DISCARD SHORT BRACKET AND M10 HARDWARE
e INCLUDED WITH HEADLIGHT

20



56314313 - Headlight Kit 2018.05.15

UHR 70-1700 2018.08.06

Pos. Artikel-Nr. Menge |Variante Notes
56314313 1 Frontlicht

1 4 Nut-Hex Nyl Loc SS 1/4-20

2 1 Nut-Hex Nyl Loc SS 5/16-18

3 4 Wsh-FIt SAE SS 1/4

4 1 Scr- Hex SS 5/16-18 X 1.00

5 1 Wsh-Flt SAE SS 5/16

6 4 Scr-Pan Phil SS 1/4-20 X 1.00

8 2 Term .250 Ins Tab

9 1 Wire-18awg-4 Inch

10 1 Fuse-Inline-2A

11 1 Holder-Fuse-Inline

12 1 Bracket-Headlight

13 1 Flange-Mounting

14 56385351 1

21




56314312/56422162 - Seat Belt Kit
UHR 70-1700

22



56314312/56422162 - Seat Belt Kit

2017.11.02

UHR 70-1700 2019.08.12
Pos. Artikel-Nr. Menge |Variante Notes
00 56422162 1 Sicherheitsgurt
01 56003179 2 Schraube HEX THD/HD M8-1,
02 56314962 1 SEAT BELTKIT [1]
03A 56422160 1 BRACKET SEAT BELT 2]
03B 56422160 1 BRACKET SEAT BELT [3]
Part Notes:
1] - INCLUDES HARDWARE

EXPIRED ON 7/27/2020
[2] - FOR 56314312
[3] - FOR 56422162

23




56422083 - Active Dust Control Kits 2017.11.02
UHR 70-1700 2013.04.02

24



56422083 - Active Dust Control Kits

2017.11.02
UHR 70-1700 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56422083 1 Absaug-Set, aktiv [1]
01 56002098 1 Scheibe SAE 1/4
02 56001993 1 SCR PAN HD PHIL 10-24X.50
03 56003377 2 SCR_PAN PHIL M5X12MM
04 56003402 2 Mutter M5 x 0.80
05 56009002 2 UNTERLEGSCHEIBE, FLACH
06 56249946 1 INSERT BRASS _ FL150S
07 56305024 3 Klammer P
08 56422071 1 BRACKET VAC [2]
09 56422097 1 HIP VAC ASSEMBLY [3]
10 56422140 1 Schlauchleitung [4]
11 56478523 1 Kabelbinder
Part Notes:
(1] - OUTPHASE 2018 FOR CLARITY
2] - SEE PI12017-002
[3] - OUT PHASED BY END OF 2018 DUE TO CLARITY

[4]

- EXPIRED ON 8/10/2020

25




56422156 / 56422186 - Onboard Charger Kits 2017.11.02

UHR 70-1700 2013.04.02

26



56422156 / 56422186 - Onboard Charger Kits 2017.11.02
UHR 70-1700 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56422156 1 KIT ONBOARD CHARG 36V 25A 120V

00 56422186 1 KIT AGM ONBOARD CHARGER

01 56478246 2 CABLE TIE_E00549 RE438BA

02 56001954 4 WSH FLT SAE 10

03 56002192 4 SCR PAN HD PHIL 10-24X.75

04 56002768 4 1/4-20 NYLOC NUT

05 56009005 2 Schraube 16x.75

06 56422145 1 CHARGER BATTERY ON BOARD

07 56422159 1 BUSHING OPEN/CLOSED 1.25

08 56422169 1 CORD HOLDER

27




2017.11.02

56422148 - Trash Can Holder Kit

UHR 70-1700

2013.04.02

28



56422148 - Trash Can Holder Kit

2017.11.02
UHR 70-1700 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56422148 1 KIT TRASH CAN HOLDER [1]
01 56422167 1 BRACKET TRASH CAN [2]
Part Notes:

M
[2]

COMPLEXITY REDUCTION
NO LONGER AVAILABLE

29




56422175 - Spring Replacement Kit 2017.11.02
UHR 70-1700 2013.04.02

30



56422175 - Spring Replacement Kit 2017.11.02

UHR 70-1700 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56422175 1 Federkit

01 56261333 2 HOSE _E00231

02 56422161 2 SPRING EXTENSION [1]

Part Notes:

[1] - GUARANTEE DATE EXPIRED

31



56422098 - Beacon kit
UHR 70-1700

32

2017.11.02
2017.08.14

Threa flﬁnto Brass Insert
andthe thread the Insert into the

tank uk\sh Remove the Screws. .4
S~ “ 5




56422098 - Beacon kit

2017.11.02
UHR 70-1700 2017.08.14
Pos. Artikel-Nr. Menge |Variante Notes
56422098 1 KIT BEACON
1 56002124 2 Schraube10-24 X .62 PNH PH.
2 56249946 2 INSERT BRASS __ FL150S
3 56307166 1 Rundumleuchte

33







56383240 SEAT KIT

2018.08.30
UHR 70-1700 2018.08.30
Pos. Artikel-Nr. Menge |Variante Notes
56383240 1 SEAT KIT 1]

1 7-82-00050 1 Sitzschalter BR 1300 S

2 56001834 4 Schraube 5/16-18 x 1,25

3 56315382 1 CLIP CONDUIT

4 56394342 1 SEAT-MID BACK-11.25IN MOUNT

5 56383230 3 FLANGED BUSHING SEAT

6 56601271 1 KNOB 5/16 STUD
Part Notes:

)

- EXPIRED USE 56123300

35




© 2022 - Nilfisk A/S



